Tubos de Acero de México, S.A.
m smm Km 433.7 Carr. México-Veracruz
Via Xalapa

Tenaris m_‘OCU CERTIFICADO DE PRUEBAS EN FABRICA Number/Ntimero Page / Pagina: (91697) Veracruz, Ver. México

s e o
Date/Dia: 20/06/2003

Customer/Cliente:  TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del diente Manufacturer’s Works Order N° / Confirmacién de Venta
055208/04
[Manufacture Process/ Praceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Spedification / Normas o especificaciones. Steel Grade / Qrado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 125 Pes/pz Nominal Weight / Peso Nominal
60.30 X 3.90 MM 5.50 7/ 7.00 MTS . 5.44 KG/M
2 3/8 X 0.154 INCH 18.00 / 23.00 FT 3.65 LB/FT
TENSILE TEST / ENSAYOS DE TENSION
Specimen condition Specimen dimensions Test Y. S uTs. Y.8.
Condicién de la probeta Dimensiones de la probeta temp Unit / Unidad Unit/ Unidad / Elongation
HeatN° | Sample N°] is Type Size Temp. JKG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N° Tipo Oni Tamafio de
mm lensayo Required / Aequerido | Required / Requerido Required % in 2inches
TMin: TMin: Min % =
TMax: TMax:
LMin: LMin: Max Obt.
°C  fLMax: LMax: %
26315 [371526 |C/B Rec | L | 18.80 x 3.50 TA  [33.65 48.13 0.70 36
26316 [371537 |c/B Rec | L 18.60 x 3.70 TA 35.28 49.25 0.72 37
Ls: t 1 of the ple/ L lizaclon de la muestra C/8: Body / Cuerpo R/U: Upset / Recalque Rec: Strip specimen / Rectangular
Cli: Round bar specimen / Cilindrica Ori: Orientation / Orientacién L: Longitudinal / Longitudinat T: Transverse / Transversail
TA: Room Temperature / Temperatura Ambiente UTS: Ultimate tensiie strength / Resistencia Max: Maximum / Méximo Obt: Obtained / Obtenido
Y.S.: Yleid strength/ Fluencia LMin: Logitudinal Minimum / Minimo Longitudinal LMax: Longltudinal Maximum / Méximo Longitudinal TMIn: Transverse Minimum / Minimo Transversal
TMax: Transverse Maximum / Maximo Transversal Min: Minimum / Minimo
HARDNESS TEST / ENSAYOS DE DUREZA ]
Superficial Hardness / Dureza superficial. |
External/ Externa
Heat N° Sample Unit Unidad: BHN
Colada N° § Muestra N° Ls JReq. Min: Req. Max:
Result /Resultado
26315 ]371526 Jc/B Ji53
This is to cerlify that the p describad here in f d, ‘ested, and/or insp d in with e specifi fe and meets the i of reepecks. This certificate is issued by a computerized system and itis valid with slectronic signature. On tie original cerificate he ¥ade-mark green coloursd
‘Tenaris’ is stampod. in case fie owner of the original cerificate would release a copy of it, he must atlest it conformity to the original one, taking upon himeaelft the responsability for any unlawhsl or not allowed use. Any ion and/or falsif will be subj © the law.
Este d #fica que foe pi itos aqui lueron ! , prob y/0 in6p ecci de acuerdo con {a ifi 6n de ral: iay satk ! imi Esta ifi se oemite i sislema y es valido con irma eleckénica. En el certificado original el logotipo
Tenasie (verde) eeth impreso on ta hoja. En caso ds que ef p det oertifi gue una pia del mismo, debera gasan¥zar Ja conformidad oon el original, y se hace respaneable por cualquier uso #ogal o indebido. Cualquier alteracicn y/o falsificacion serk sujeta a la loy. —|U-O>|.\ﬂ.~ﬂ




Tamsa

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Tenaris Group

Via Xalapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel
(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
03009158 2/4
Date/Dia:  20/06/2003

Customer / Cliente:

TUBOS CONEXIONES Y TANQUES,

S.A. DE C.V. Customer’s Order / Cliente Orden - Item N°

Customer’s Reference / Referencia del diente

Manufacturer’s Works Order N° / Confirmacién de Venta

055208/04
Manufacture Process/ Proceso de fabicacion. TProduct Type / Tipo de producto. Surface / Superticie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Spedification / Normas o espedificaciones.
API S5L/ASTM Al106/ASME SA106/ASTM AS3

Steel Grade / Grado de acero.
B/X42 PSL1l

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.

60.30 X 3.90 MM

Length / Longitud. Quantity / Cantidad. 125 Pcs/pz

Nominal Weight / Peso Nominal

5.50 / 7.00 MTS 5.44 KG/M
2 3/8 X 0.154 INCH 18.00 / 23.00 FT 3.65 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA ]
Superficial Hardness / Dureza superficial. |
External/ Externa
Heat N° Sample Unit Unidad: BHN
Colada N° | Muestra N° Ls {Req. Min: Req. Max:
Resuit /Resultado
26316 |371537 |c/B Ji30
Ls: L ton of the ple/L izacién de la muestra C/B: Body / Cuerpo R/U: Upset / Recaique Req: Required / Requerido _
_z__E Mini I Minimo Max: Maximum / Maxi
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N° Sample N° Bend Test
Colada N° | Muestra N° Ensayo de Curvado
26315 ]371526 |GOOD/BUENO
26316 (371537 |GOOD/BUENO
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % / Composicion %
[~ Mn st Cr Mo s P Ni \J Cu Al Sn As Nb Ti Ca B N
X 100 X 1000 X 10000
104 26 3 1 1.3 9 4“4 1 86 24 10 3 1 2 16 1 53
104 26 3 2 1.2 9 41 1 82 a5 8 1 1 3 18 1 55
This is 1 cortfy that the p described here in were wssted, andor i din with the specifi i and meets the n all reepecks. This isissuadby a puterized system and itie On the original the vade-mark grean colourad
Tonaris' is stampsd. In case he owner of he original cerificate would releass a copy of it, he must attest ils conformity W the original one, taking upon himselft the responsability for any unlawhl or not allowed use. Any ion and/or falsifi will be 0 holaw.
Eete documenta cerfifica que los p: aqui eron fe probados y/o i doe de acuerde con la on de ref iay face los op i Este oertifi &6 emite un sistema ¥ es valido con firma elec¥dnica. En el certificado original of logotipo
Tenarle (verde) esta impreeo on lahoja. En caso de que of p dor del corti gue una fotocopia del miema, debera garaniizar ls conformidad con el original, y 6a hace reeponeable por cualquier uso Regal o indebido. Cualquier 6n y/o iGn seré sujeta a la loy. — DICA 777 04 0f
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Tamsa

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Via Xalapa
Tenaris G roup CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (91697) @manEN_ Ver. México
03009158 3/4 (52) 226 989 120 fox
Date/Dia:  20/06/2003
Customer /Cliente:. TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - Item N° Customer’s Reference / Referencia del diente Manufacturer’s Works Order N° / Confirmacion de Venta
055208/04
{Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Spedification / Normas o espedificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1l BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 125 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 3.90 MM 5.50 7/ 7.00 MTS 5.44 KG/M
2 3/8 X 0.154 INCH 18.00 / 23.00 FT 3.65 LB/FT
CHEMICAL COMPOSITION / COMPOSICION OUIMICA.
Compaosition, % / Composicion %
[+ Mn S| Cr Mo S P NI v Cu Al Sn As Nb Ti Ca B N
X 100 X 1000 X 10000
[Heat —_._ Max|
Colada Min
Sample N° [P Max
Muestra N° Min}
371526 P 13 106 27 4 3 1.6 9 43 3 95 26 10 H 1 4 17 1 57
26316 H 12 106 27 3 1 1.2 11 26 1 60 31 6 2 1 2 21 1 46
371537 P 12 105 27 3 1 1.2 11 22 1 57 31 L) 1 1 3 23 1 44
371537 P 12 105 27 3 1 1.2 12 24 1 58 29 -] 1 1 3 21 1 43

H: Heat / Colada

P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

PRUEBA HIDRAULICA: 207 kPa*100 = 3000 PSI (5 _seg.).

FABRICACION DE ACERO: FUNDICION POR ARCO ELECTRICO Y COLADO CONTINUO - ACERO CALMADO AL ALUMINIO - METODO GRANO FINO.

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURC DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

MATERIAL LIBRE DE CONTAMINACION POR MERCURIO.

CONTROL NO DESTRUCTIVO (C.N.D.) 100 % SATISFACTORIO.

H

METODO DE INSPECCION: E.M.I. LONG. (EXT.) NOTCH 12,5%.

Thie is 1o cerlify that he produ ok here in were estod, andior i in wit the ifie e d and meets the in ol resp This cortificate is issued by a computerized system and.it is valid with slectronic signature. On the originai ceriificate the ¥ade-mark green coloured

‘Tenarie’ is stamped. In case the owner of the original cerlificate would release a oopy of it, he must atlest it conlormity t the original one, taking upon himeelft the responsability for any unlawful or not allowed use. Any and/or falsifi will be W helaw.

Este documento cerifica qus los p aqui fueron 1z , probadoe y/o i de acuerdo con la espacificaciin de ref ia y sateface los di imi Este cortifi s emite un eistema y es vélido con firma elecwdnica. En el certificado original el logotipa

Tenaris (verde) asta impreso en la hoja. En caso de que ol p dor det fi gue una f pia del mismo, debera garantzar ta conformidad con el original, y se hace responsable por cualquier uso egal o indebido. Cualquier i6n yio faleil Asujeta a la ley. _ DICA 777 04 O




Tubos de Acero de México, S.A.
m amm Km 433.7 Carr. México-Veracruz
Via Xalapa

Tenaris m_‘OC—U CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (91697) Veracruz, Ver. México

03009158 4/4 () 229 988 1190 1on
Date/dia: 20/06/2003

Customer /Cliente: TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - Item N° Customer’s Reference / Referencia del diente Manutacturer’s Works Order N° / Confirmacién de Verta
055208/04

{Manufacture Process/ Proceso de fabicadion. Product Type / Tipo de producto. Surtace / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Spedification / Normas o espedificaciones. Steel Qrade / Qrado de acero. Ends / Extremos. NORMAL BEVEL

API S5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 125 Pes/pz Nominal Weight / Peso Nominal

60.30 X 3.90 MM 5.50 / 7.00 MTS 5.44 KG/M

2 3/8 X 0.154 INCH 18.00 / 23.00 FT 3.65 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Cr + Cu + Mo + Ni + V mAx.: 1,0000 %

EDICION DE LA NORMA : API 5L, 42° Edition./2000 - ASTM A53/99 - ASTM A106/99 - ASME SA106/01.
TAMSA REF: 398104

s TAMSA QUALITY DEPARMENT SIGNATURE
£ H
I/\_V..:Avu.r\.v..'.\“(\qs QUALITY Dm,ﬂ < uu-z TION DEPT CHIEF OF QUALITY ?%HQHHOZ DEPT

b
RESPONSABLE DEL

Qualiy System Certified

N° 110950
This is to cerlify that the producks described here in were manufactured, sampled, tested, and/or i d in with he ificati fe and meets the requirements in all respects. This cerlificate is issued by u.a.\.a:!nmn_ system and itis valid with elec¥onic signature. On he R“n. oo..noal the rade-mark green coloured
‘Tonaris' is stamped. In case he owner of he original certficate would release a copy of it, he muet atteet its conlormity to the original one, taking upon himsetft the responsability for any unlawfut or not allowed use. >>'V\\.X=M=c= and/or falsification will be subjectad to the law. N
Este documento cerlifica que los pi itos aqui fueron f probados y/o insp de acuerdo con Ia ificacidn de ref ia y satsface tos mi Fe \1 ifi 80 emite un sisterna y ee valido con firma 1@9#0!2_ En ol certificado original i logotipo

a M |
Tenarie {verde) et impreso en la hoja. En caso de que ol p det fi gus una f ia del miemo, debera garanizar 1a conformidad con el original, y s6 haoe reeponsable por aualquier _B.v.,uoel o indebido. Cualquier alleracidn y/o falsifoacion sera sujeta a la ley. _ DICA 777 04 of




